SPARE PARTS CATALOGUE
: HUSQVARNA

Spare Parts List



SPARE PARTS LIST



HS 603
PISTON & CRANKSHAFT

B




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349209 PISTON RING SET 1
2 599349205 PISTON ASSY 1
3 599349116 CONNECTING ROD 1
4 599349133 CRANKSHAFT 1
5 599349102 CAMSHAFT KIT 1
6 599349222 SHAFT BALANCING SHAFT 1
7 599349221 SHAFT BALANCING SHAFT 1
8 599349065 WASHER T430:202x34x 1 1



HS 603
CARBURETTOR




REF. PART NO. DESCRIPTION REMARK QTY. KIT
T430:M8/6 =147 -

1 599349038 STUD MULTIPACK: 2 1

2 599349178 GASKETKIT CARBURETTOR GASKETKIT 1

3 599349108 CARBURETTOR FOR ENGINE: 598693901 1
FOR ENGINE: 596717001,

3 599349109 CARBURETTOR 503230101 1

4 900000002  DUMMY PART GB/T5789: M6 L=16 1

5 529458201 SOLENOID SOLENOID VALVE 1
CARBURETTOR GASKET -

6 599349078 GASKET MULTIPACK: 10 1

7 599349112 CHOKE ROD 1
FUEL PUMP BRACKET - FOR

8 599349096  BRACKET ENGINE: 596717001, 1
593230101

9 599349093 BOLT GB/T5789: M6 L=12 1
FOR ENGINE: 596717001,

10 598599901  FUEL PUMP 593230101 1

11 900000002 DUMMY PART GB/T5789: M6 L=16 1

12 591165801 FUELFILTER 1
FOR ENGINE: 596717001,

13 599349353 TUBE 593230101 1
FOR ENGINE: 596717001,

14 599349359 TUBE 503230101 1

15 599595401 CLIP HOSE CLIP - MULTIPACK: 20 1

16 599349347 CLIP HOSE CLIP - MULTIPACK: 20 1



HS 608
AIR FILTER




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349085 AIRFILTER ASSY 1
2 599349081 AIRFILTER ELEMENT 1
3 599349078 GASKET CARBURETTOR GASKET 1
4 900000002 DUMMY PART 1
5 599349345 NUT GB/T6177.1:M6 1
7 599349353 TUBE 1



HS 603
CRANKCASE & ELECTRICAL

A |




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349126 CRANKCASE 1
2 599596801 SEAL OlL SEAL 1
3 599349184 IGNITION COIL 1
4 598684567 BOLT GB/T 5789: M6 L=20 1
5 599349047 VARIATOR VOLTAGE RECTIFIER KIT 1
6 599349091 BOLT GB/T70.1: M6 L=20 1
7 599349117 CONNECTOR CONNECTING WIRE 1
8 599349175 GASKET INSULATION GASKET 1
9 599349148 DIPSTICK FOR ENGINE: 598693901 1
FOR ENGINE: 596717001,
9 599349149 DIPSTICK 593230101 1
10 529458301 CABLE GUARD KIT 1
REGULATOR VALVE AND
11 599349217 REGULATOR COVER 1
12 900000002  DUMMY PART GB/T5789: M6 L=16 1

13 599349252  VALVEKIT LEAF VALVE 1



HS 603
FLYWHEEL

D




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349119 COVERKIT COVER IMPELLER 1
2 900000002 DUMMY PART GB/T5789: M5 L=16 1
3 599349188 IMPELLER 1
4 900000002 DUMMY PART GB/T5789: M5 L=16 1
5 599349152  FLYWHEEL 1
6 900000002  DUMMY PART GB/T5789: M5 =16 1
7 599349088 ARMATURE ARMATURE 1
8 900000002 DUMMY PART GB/T5789: M5 L=16 1
9 599349214 PLATE SIDE PLATE 1
10 900000002 DUMMY PART GB/T5789: M5 =16 1



HS 603
CRANKCASE COVER




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349128 CRANKCASEKIT CRANKCASE COVERKIT 1
2 591165901 OILFILTER 1
3 599349218  SEAT BRACKET OIL FILTER SEAT BRACKET 1
4 900000002 DUMMY PART GB/T5789: M6 L=16 1
OIL RETURN BLOCK -
5 599595801 BLOCK MULTIPACK: 5 1
6 509349138 PN E%CATION PIN - MULTIPACK: 1
7 599349171 GASKET CRANKCASE COVER GASKET 1
8 598600101 OILPLUG 1
9 599596801 SEAL OlL SEAL 1
10 599349229 STRAINER OIL STRAINER 1
11 900000002 DUMMY PART GB/T5789: M6 L=16 1
12 599349180 GEAR GOVERNOR GEAR 1
13 599349198 OIL PUMP ASSY 1
14 599349092 BOLT T320:M8 L=50 1



HS 603
GOVERNOR




REF. PART NO. DESCRIPTION
590972901 ARM

599349238 THROTTLE ASSY
599349244 THROTTLE HANDLE
900000002 DUMMY PART

REMARK QTY. KIT
SPEED REGULATING ARMKIT 1

alw|No]—

1
1
GB/T5789: M6 =16 1



HS 603
ENGINE COVER




REF. PART NO. DESCRIPTION REMARK QTY. KIT
1 599349120 COVER FAN COVER 1

N

599349119 COVERKIT 1



HS 603
EXHAUST

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

i

==}

’I\
mkY|
)

=
wj

=
1

=
-
i/

:
1

]

f
P

A A

)

S O




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 590864801 TUBE 1
FOR ENGINE: 593230101,

1 599349193 MUFFLER 598693901 1

2 900000002 DUMMY PART GB/T5789: M6 L=16 1
MUFFLER GASKET -

3 599349172  GASKET MULTIPACK: 10 1

4 599349233 STUD T381:5/16-18/M8 =34 -

MULTIPACK: 2



HS 603
STARTING MOTOR




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 598607401 BOLT GB/T5789:M81=805=12 1
2 599349097 BRACKET 1
3 599349075 STARTER MOTOR 1



HS 608
PRODUCT COMPLETE




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 593230101 ENGINE FOR: US/AU 1
2 596717001 ENGINE FOR:US 1
3 598693901 ENGINE FOREMM/US/AU/CAD 1



HS 608
CYLINDER HEAD ASSY




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 599349136  CYLINDER COVER CYLINDER HEAD COVERKIT 1
2 598684559 BOLT GB/T 5789: M6 L=25 1
CYLINDER HEAD COVER
3 599349169 GASKET GASKET 1
4 599349250 VALVEKIT 1
5 599349251 VALVEKIT ROCKER ARM KIT 1
6 599349216 PUSHROD PUSHROD SET 1
7 529458801 PLATE PUSH ROD GUIDE PLATE 1
8 590844201 SPARK PLUG HQT-7 1
9 599349141 CYLINDER HEAD KIT 1
10 900000002 DUMMY PART GB/T 16674.1: M8 L=20 1
11 599349170 GASKET CYLINDER HEAD GASKET 1
12 509349138 PN E%C/—\TION PIN - MULTIPACK: 1
13 599349146 DEFLECTOR AR DEFLECTORKIT 1
14 900000002 DUMMY PART GB/T 16674.1:M8 L=20 1
15 900000002 DUMMY PART GB/T 16674.1: M8 L=20 1



